
Bioresource Technology 102 (2011) 1079–1086
Contents lists available at ScienceDirect

Bioresource Technology

journal homepage: www.elsevier .com/locate /bior tech
Anaerobic digestion of whole stillage from dry-grind corn ethanol plant under
mesophilic and thermophilic conditions

Cigdem Eskicioglu a,⇑, Kevin J. Kennedy a, Juan Marin a, Benjamin Strehler b

a Department of Civil Engineering, University of Ottawa, Ottawa, ON, Canada K1N 6N5
b CH-Four Biogas Inc., 1390 Prince of Wales Drive, Ottawa, ON, Canada K2C 3N6

a r t i c l e i n f o
Article history:
Received 18 January 2010
Received in revised form 11 August 2010
Accepted 13 August 2010
Available online 24 August 2010

Keywords:
Anaerobic digestion
Corn whole stillage
Bioethanol
Mesophilic
Thermophilic
0960-8524/$ - see front matter � 2010 Elsevier Ltd. A
doi:10.1016/j.biortech.2010.08.061

⇑ Corresponding author. Present address: School o
British Columbia Okanagan, Kelowna, BC, Canada V1
fax: +1 250 807 9850.

E-mail address: cigdem.eskicioglu@ubc.ca (C. Eskic
a b s t r a c t

Anaerobic digestion of whole stillage from a dry-grind corn-based ethanol plant was evaluated by batch
and continuous-flow digesters under thermophilic and mesophilic conditions. At whole corn stillage con-
centrations of 6348 to 50,786 mg total chemical oxygen demand (TCOD)/L, at standard temperature
(0 �C) and pressure (1 atm), preliminary biochemical methane potential assays produced 88 ± 8 L
(49 ± 5 L CH4) and 96 ± 19 L (65 ± 14 L CH4) biogas per L stillage from mesophilic and thermophilic digest-
ers, respectively. Continuous-flow studies for the full-strength stillage (TCOD = 254 g/L) at organic load-
ings of 4.25, 6.30 and 9.05 g TCOD/L days indicated unstable performance for the thermophilic digester.
Among the sludge retention times (SRTs) of 60, 45 and 30 days tested, the mesophilic digestion was suc-
cessful only at 60 days-SRT which does not represent a practical operation time for a large scale bioeth-
anol plant. Future laboratory studies will focus on different reactor configurations to reduce the SRT
needed in the digesters.

� 2010 Elsevier Ltd. All rights reserved.
1. Introduction

Limited fossil resources are being consumed for growing
demands of transportation fuels and production of carbon-contain-
ing chemicals. In the world where two-thirds of the petroleum
reserves are located in the Middle East, having technologies to de-
velop home-grown alternative energy sources, such as bioethanol
from biomass (sugar crops, starch crops, dairy products, cellulosic
materials and municipal sludge/solid waste), has enormous eco-
nomic and strategic advantages. In addition, the increasing CO2 le-
vel in the atmosphere leading to global climate change is forcing
policy makers and industries to use alternative energy sources
which can mitigate the so-called ‘‘greenhouse” effect (Rass-Hansen
et al., 2007).

Corn fiber has recently created great interest as a biomass sub-
strate partly due to the many co-products generated from it during
bioethanol production and in the US; the majority of fuel ethanol
originates from corn (Kim and Dale, 2004). A typical bioethanol
plant process (illustrated in Fig. 1) can be subdivided into produc-
tion of ethanol (milling, hydrolysis, fermentation and distillation)
and downstream stillage processing [stillage evaporation, dis-
tiller’s dried grains with solubles (DDGS) drying]. Smaller scale
ll rights reserved.

f Engineering, University of
V 1V. Tel.: +1 250 807 8544;

ioglu).
ethanol plants use a dry milling process in which corn kernels
are not separated before fermentation as in the wet milling that re-
quires larger capital cost (Schaefer, 2006). Initially hammer or roll-
er milled corn kernels are mixed with water and cooked.
Hydrolysis converts starch to fermentable sugars using enzymes
added to the cooked mash. Hydrolyzed substrate is fermented with
yeast resulting in production of CO2 plus ethanol. After CO2 is
scrubbed (to be sold for carbonated beverages), remaining liquid
is distilled and dehydrated with molecular sieves to produce etha-
nol with 95% and 99.95% purities, respectively.

Fermentation residue (after ethanol is removed) is called whole
stillage which is centrifuged to produce wet cake and thin stillage
(liquid portion). The thin stillage is partially (around 50%) recycled
as backset to the second stage of the liquefaction process. The
remaining thin stillage passes to the evaporators, where it is con-
centrated. Centrifuged solids are dried and called distiller’s dry
grain (DDG) and thin stillage is evaporated to syrup and mixed
with DDG to produce DDGS (distiller’s dried grains with solubles)
to be sold as livestock feed.

Stillage handling is one of the major limitations of the corn to
ethanol process, since DDGS drying and stillage evaporation ac-
count for approximately 30.3% and 16.5% of total energy consump-
tion of a bioethanol plant, respectively (Lurgi, 2010). Each liter of
ethanol produced can generate up to 20 L of stillage with TCOD
of 100 g/L (Wilkie et al., 2000), and evaporator condensate from
thin stillage is the largest wastewater contributor (Schaefer,
2006). Although anaerobic digestion has lower alkalinity and

http://dx.doi.org/10.1016/j.biortech.2010.08.061
mailto:cigdem.eskicioglu@ubc.ca
http://dx.doi.org/10.1016/j.biortech.2010.08.061
http://www.sciencedirect.com/science/journal/09608524
http://www.elsevier.com/locate/biortech


Biomass

Cleaning/
Milling

Enzymatic 
Hydrolysis 

Distillation/
Evaporation

CO2

 Scrubbing

Fresh Water CO2

Whole Stillage

Wet Cake

Thin Stillage

Evaporation 

DDGS Drying 

Syrup

DDGS

Process Condensate
Treatment

Centrifugation

Evaporator
Condensate

Process
Condensate

Fermentation

(88% H2O)

(94% H2O)

(60% H2O)

Ethanol Processing

Downstream Processing

Fig. 1. Schematic of a corn bioethanol plant process (DDGS: distiller’s dried grains with solubles).

1080 C. Eskicioglu et al. / Bioresource Technology 102 (2011) 1079–1086
nutrient requirements compared to aerobic biodegradation and
has a great potential to reduce the organic pollution of stillage
and to produce methane as fuel for the bioethanol, it has not been
applied with the magnitude possible. Previous researchers ob-
served promising performances from mesophilic digestion of thin
corn stillage [64,500 mg TCOD/L; 32,200 mg total solids (TS)/L] in
both suspended growth and fixed-film systems with a methane
yield ranging from 0.25 to 0.37 m3/kg TCOD removed that could re-
place 60% of the daily energy requirement of the bioethanol plant
(Stover et al., 1984). Two stage (acidogenesis and methanogenesis)
mesophilic fluidized bed digesters could also be used for a wet-mill
ethanol plant waste mainly due to much lower solid loadings
[9028 mg TCOD/L; 2181 mg total suspended solids (TSS)/L] than
average (Kothari et al., 1986). One pilot scale upflow anaerobic
sludge blanket (UASB) reactor achieving 76% TCOD removal with
0.33 m3 CH4/kg TCOD removed was also used for a corn ethanol
plant as a stillage pretreatment step before aerobic trickling filters;
however influent wastewater TCOD was only 3600 mg/L (Lanting
and Gross, 1985). Attached growth systems in which reactor cell
tissues are attached to an inert medium, such as rocks, ceramic
or plastic to improve bacteria retention can be more suitable to
treat stillage since a granular biomass retention system can clog
with high TSS leading to biomass washout. Other researchers trea-
ted a thin corn stillage (94,000 mg TCOD/L; 61,000 mg TS/L) in a
complete-mixed thermophilic digester at hydraulic retention
times (HRTs) of 30, 20, 15 and 12 days at corresponding volumetric
organic loadings rates (OLRs) of 3.2, 6.1, 6.4 and 7.6 g TCOD/L days
(Schaefer, 2006; Schaefer and Sung, 2008). Steady state was
achieved at HRTs of 30, 20 and 15 days; however reactors failed
after a week of operation at HRT of 12 days with total volatile fatty
acids (TVFAs) of 7000 mg/L. Another study reported on thin stillage
digestion with a high-rate thermophilic anaerobic digestion sys-
tem (Agler et al., 2008). At a shorter HRT of 10 days, an OLR of
7.50 g TCOD/L days was achieved with prolonged stable perfor-
mance compared to Schaefer and Sung (2008).

Mesophilic or thermophilic digestion (single or dual stage) of
whole corn stillage has not been studied at the full strength
(254 g TCOD/L) and the know-how regarding the reactor design
and configuration is not available in the literature. All studies
mentioned above attempted to digest only a portion of whole stil-
lage, mostly thin stillage, leaving the majority of the methane po-
tential of the stillage untreated outside the digesters. However, if
whole stillage (with a TCOD of 5 times higher than that of thin
stillage) can be pumped directly to the anaerobic digesters
bypassing the centrifugation, evaporation and drying processes
(Fig. 1) and treated in a practical time, it could produce methane
more than enough to replace the natural gas in a dry-grind pro-
cess. Furthermore, the excess methane could be sold to the power
grid.

Currently, due to the rich in nutrients (fiber, protein, lipids, and
starch) nature of whole stillage, it is more profitable to sell as ani-
mal feed. This explains the rationale of previous studies for not
using whole stillage for anaerobic digestion. While biogas from
thin stillage could be used to dry the whole stillage before it is used
as animal feed, if corn to ethanol ramps up, the animal feed market
will be quickly saturated. This is already creating problems for eth-
anol plants located in remote areas with no farming communities
nearby. Therefore alternate methods should be developed to han-
dle this renewable resource.

The main objective of this research was to evaluate the primary
biodegradation performance [biogas production, TCOD, TS and
volatile solids (VS) removal efficiencies] of whole stillage from a
corn bioethanol plant in batch and continuous-flow digesters un-
der thermophilic (55 ± 2 �C) and mesophilic (35 ± 2 �C) conditions.



C. Eskicioglu et al. / Bioresource Technology 102 (2011) 1079–1086 1081
2. Methods

2.1. Corn stillage and inoculum characterization

Prior to the actual start-up, characterization of corn stillage,
mesophilic (35 ± 2 �C) and thermophilic (55 ± 2 �C) inocula were
completed. Whole corn stillage was obtained from a bioethanol
plant in US and kept refrigerated at 4 �C prior to use. Whole stillage
was taken from a well-mixed solution and special attention was
shown to take representative samples with high TS concentrations.
Parameters tested in laboratory conditions for whole stillage, mes-
ophilic and thermophilic inocula were given in Table 1.

Mesophilic inoculum was taken from the effluent line of the
anaerobic sludge digesters (at SRT of 15–20 days) treating a mix-
ture of primary sludge (PS) and thickened waste activated sludge
(WAS), at Robert O. Pickard Environmental Center (ROPEC) sewage
treatment plant located in Gloucester (ON, Canada). ROPEC has
preliminary and primary treatment followed by a conventional
aerobic activated sludge unit operated at an average SRT of 5 days.
At ROPEC, ferric chloride is added to WAS for phosphorous removal
prior to thickening. Thickened WAS and PS are blended in a 58:42
(v/v) ratio and undergo mesophilic (35 �C) anaerobic sludge
digestion to produce a stabilized biosolids product for disposal.
Thermophilic inoculum was taken from the effluent line of the
thermophilic sludge digesters at Annacis Island Wastewater Treat-
ment Plant in Vancouver (BC, Canada). The Annacis plant, largest of
the five Metro Vancouver treatment plants, contains physical, bio-
logical, and chemical treatment units. The preliminary (screening
and grit removal) and primary sedimentation is followed by trick-
ling filters and secondary clarifiers. Thickened PS and WAS are
mixed and undergo an extended (SRT > 20 days) thermophilic
(55 �C) anaerobic process to ensure pathogen reduction. Sludge
dewatering is done with centrifuges to 30% total solids before dis-
posal (over 100 tonne of biosolids per day). The methane produc-
tions in this study were verified by BMP assays and gas
chromatography (GC) injections from the head space of biochemi-
cal methane potential (BMP) bottles.
2.2. Batch experiments

BMP assay (Owen et al., 1979; Angelidaki et al., 2009), analo-
gous to the biochemical oxygen demand (BOD) test, is widely used
to assess the methane potential of a waste. Anaerobic biodegrad-
Table 1
Characteristics of whole corn stillage and inocula useda.

Parameter Whole corn stillage

pH (–) 4.34
TS (%, w/w) 12.4 (0.1; 3)b

VS (%,w/w) 11.5 (0.1; 3)
VS/TS (–) 92.5 (0.0; 3)
TCOD (mg/L) 253,929 (24,643; 2)
SCOD (mg/L) (<0.45 lm) 51,286 (3301; 4)
BOD5 (mg/L) 66,600
SBOD5 (mg/L) (<0.45 lm) 15,033
NH3–N (mg/L) 5.9 (0.1; 2)
TKN (mg/L) 5300 (774; 2)
Total phosphorus (mg/L) 3506 (63; 2)
Alkalinityc Not detected
TVFA (mg/L)d 863 (12; 2)
Acetic acid (mg/L) 631 (2; 2)
Propionic acid (mg/L) 42 (7; 2)
Butyric acid (mg/L) 189 (3; 2)

a TS, VS: total and volatile solids; TCOD, SCOD: total and soluble (
chemical and soluble biochemical oxygen demands; TKN: total kjelda

b Data represent arithmetic mean of replicates (standard deviation
c Bicarbonate alkalinity in units of mg l�1 as calcium carbonate (Ca
d TVFA = summation of acetic, propionic and butyric acids.
ability of whole stillage was studied in duplicate under both mes-
ophilic (35 ± 2 �C) and thermophilic (55 ± 2 �C) conditions. Serum
bottles (125 mL) with butyl rubber stoppers were used as batch
digesters. Whole stillage is diluted to yield TCOD concentrations
of 6343, 12,696, 25,393 and 50,786 mg/L, respectively and 40 mL
of diluted stillage and 40 mL of inocula were added into the serum
bottles. A total of 20 (10 mesophilic, 10 thermophilic) BMP assays
were run including duplicates and blanks (inoculum only). The
inocula were starved for 2 days prior to their use in the BMP assays.
Nitrogen bubbling was applied to batch reactors when stillage and
inocula were mixed to prevent exposure to air and reactors were
sealed after addition of a mixture containing equal parts of dry so-
dium bicarbonate (NaHCO3) and dry potassium bicarbonate
(KHCO3) to achieve an alkalinity of 4000 mg/L (as CaCO3). Dry
forms of (NH4)2SO4, KH2PO4 were added to stillage to achieve a
COD:N:P ratio of 100:5:1 (mass basis). Batch bottles were kept in
mesophilic and thermophilic temperature programmable shakers
(90 rpm) to keep the bacteria in suspension. Biogas productions
from BMP assays were measured daily by inserting a needle at-
tached to a manometer. Gas volume readings were done at the
incubation temperatures (35 and 55 �C). Volume determinations
were made by allowing the manometer water level to move up
and equilibrate between the bottle and atmospheric pressure
(�1 atm). The mesophilic and thermophilic biogas volumes were
then corrected to STP (0 �C at 1 atmosphere). Total and volatile sol-
ids (TS/VS) and total and soluble chemical oxygen demand (TCOD/
SCOD) concentrations were measured in the beginning and at the
end of the BMP assays to assess the organic removal efficiencies.
Similarly, TVFAs, pH and biogas composition (N2, CH4, CO2) were
measured two times a week until batch reactors stopped produc-
ing biogas.
2.3. Reactor experiments

Upon completion of batch studies, methane potential of corn
whole stillage at full strength was further tested in semi-continu-
ous (SC) flow digesters at SRTs of 60, 45 and 30 days. Two Plexi-
glass™ bench-scale digesters (ID = 14 cm, L = 44 cm, 6 and 3-L
total and wet volumes, respectively) with mechanical mixers were
constructed. Both digesters were kept in a temperature (33 ± 2 �C)
controlled room. The reactor temperature of the thermophilic di-
gester was further elevated to 55 ± 2 �C by a water bath. Digester
SRTs were maintained by first removing and then adding a
Mesophilic inoculum Thermophilic inoculum

7.92 8.5
1.9 (0.2; 2) 4.3 (0.0; 2)
1.1 (0.2; 2) 2.4 (0.0; 2)